engicon

Wastewater Technology Guide
Development for Sustainable Water
and Wastewater Management
(Balkans, SEMED and Tiirkiye)

December 2023

European Bank

for uction and Devel

This report has been prepared for the EBRD.



The contents of this publication are the sole responsibility of Engicon (Al-Mustashar Lil-Handasah) and do not
necessarily reflect the views of the EBRD.

This study is funded by the EBRD “Child Project 1.3: Financing Advanced Environmental Technologies in the
Mediterranean Sea Region for Water Systems and Clean Coasts (GEF ID. 9691)” under the Global Environment
Facility (GEF) funded “Mediterranean Sea Programme (MedProgramme): Enhancing Environmental Security (GEF
ID. 9607)".
[...]
Aluminum 95 -99% Ammonium > 85%
Arsenic (V) 91-99% Nickel >95%
Chloride >98% Phosphorus > 80%
Copper >95% Selenium 91-99%
Iron >95% Zinc >95%
Manganese >95%

Reference: [110]

Atrazine 84-97% Trifluralin 99%
y-Hexachlorocyclohexane 99% Fenitrothion 99%
DDT 100% Azinphos-methyl 98%
Aldrin 100% Malathion 99%
Dieldrin 100% Simazine 95%

Reference: [132]

1,4-dioxane 96% Methyl tert-butyl ether 97%
Alachlor 71-99% Mevinphos 96%
Aldicarb 98% Oxamyl 99%
Arsenic 75— 999 Per- and Polyfluoroalkyl 83— 99%
Substances
Carbofuran 76 —90% Perchlorate 78 —100%
Cyanide 99% Perfluorooctane Sulfonate 80-99%
Dichlorvos 95 -99% Perfluorooctanoic Acid 47 - 99%
Dicrotophos 96 —99% Radium 87 -99%
Fenamiphos 99% Ricin 99%
Fluoride 80— 100% Strontium 97 -99%
Ibuprofen 92 -99% Strychnine 98 —-99%
Malathion 99% Uranium 90%
Methomyl 96% Vinclozolin 90%
Final Report | V2.0 Page | 81

European Bank for Reconstruction and Development



[ ]
Regional: Wastewater Technology Guide Development
for Sustainable Water and Wastewater Management englcon

Membrane treatment produces a waste stream (concentrate) of approximately 10% of the original
feed volume, in which the target substances are present at levels approximately 10 times their
concentration in the feed wastewater. An assessment needs to be made as to whether this residue
can be recycled, disposed of, or needs further treatment. With organic substances, the concentration
increase might improve the conditions for subsequent oxidative destruction processes. With inorganic
substances, the concentration stage could be used as part of a recovery process. In both cases, the
permeate water from a membrane process could potentially be reused or recycled in the industrial
process, thus reducing water input and discharge [110].

RO systems consume energy and chemicals. Energy consumption is directly related to the flowrate
and pressure requirements while chemical consumption is dependent on the tendency for fouling and
frequency of chemical cleaning [110].

Sector-Specific Applications

Table 58 below lists several examples of sector specific applications for the use of reverse osmosis. In
addition, it includes various contaminants that reverse osmosis is able to effectively target and remove
as retrieved from the literature and/or advertised by technology providers.

Table 58: Reverse Osmosis Sector Specific Applications.

Sector Applications

Food & Beverage
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate), removal of organic compounds (NOM, COD, TOC,
DOC), pesticides, pathogens, color, and TDS from F&B wastewater [197].

Specific: e  Treatment of effluents for the purpose of water reuse [136].
e Dewatering and concentration of milk and whey [161].
e Concentration of thin cane and beet sugar, waste brine recycling from sugar
decolorization, juice and tea concentration [184].
e Concentration of amino acid and fermentation products [185].
Pulp & Paper
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate), removal of organic compounds (NOM, COD, TOC, DOC,
AOX), color, and TDS from P&P wastewater [197].
Specific: e  Treatment of effluents for the purpose of water reuse [136].
e Treatment and recycling of whitewater [163].
e Used in the treatment of boiler feed water [198].
Chemicals
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate, heavy metals), removal of organic compounds (NOM,
COD, TOC, DOC, AOX), color, and TDS from chemical industry wastewater [197].
Specific: e  Treatment of effluents for the purpose of water reuse [136].

e Used for compound recovery such as solvents, acids, and other valuable chemicals
from waste streams, reducing the need for new raw materials and minimizing waste
[113].

e  Steam purification and treatment and recycling of condensates [112].

Textile
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate, heavy metals), removal of organic compounds (NOM,
COD, TOC, DOC, AOX), color, and TDS from textile industry wastewater [197].
Specific: o  Treatment of effluents for the purpose of water reuse [136].
Final Report | V2.0 Page | 82

European Bank for Reconstruction and Development



[ ]
Regional: Wastewater Technology Guide Development
for Sustainable Water and Wastewater Management englcon
Sector Applications

e Treatment of segregated streams from dyeing and desizing to allow water recovery
and reuse [118].

Removal/reduction of the following toxic contaminants found in the textile industry
wastewater (nonylphenol and nonylphenol ethoxylates, PAHs, brominated flame
retardants, antimony trioxide, and PFAS) [118].

e  Recovery of dyes and chemicals from textile effluents [199].

Primary Metals
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate, heavy metals), removal of organic compounds (NOM,
COD, TOC, DOC, PAH), and TDS from primary metals industry wastewater [197].
Specific: e  Treatment of effluents for the purpose of water reuse [136].
Removal of dissolved metals from process streams of primary metals processes

[123].
Power
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate, heavy metals), removal of organic compounds (NOM,
COD, TOC, DOC, PAH), and TDS from power industry wastewater [197].
Specific: e  Treatment of effluents for the purpose of water reuse [136].
e If near coastal areas, seawater can be desalinated using RO for use in the power
plants [125].
e Reduction of metals in scrubber wastewater [125].
e Used in the treatment of boiler feed water and in the polishing of condensate
streams [200].
Mining
General: e Removal of monovalent, divalent, and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate, heavy metals), removal of organic compounds (NOM,
COD, TOC, DOC), and TDS from mining industry wastewater [197].
Specific: e  Treatment of effluents for the purpose of water reuse [136].
e Removal and recovery of heavy metals from mining industry wastewater streams
[129].
e Treatment of wastewater streams like acid mine drainage and tailings (removal of
toxic heavy metals, and harmful anions such as sulphate) [129], [191].
Real Estate
General: e Removal of monovalent, divalent and multivalent ions (Na, Cl, Ca, Mg, bicarbonate,
nitrate, phosphate, sulphate, heavy metals), removal of organic compounds (NOM,
COD, TOC, DOC), pesticides, pathogens, color, and TDS from real estate sector
wastewater [197].
Specific: e  Treatment of effluents for the purpose of water reuse (e.g., sanitary water) [136].
e  Water softening [201].
e Treatment of drinking water for the removal of various contaminants (heavy metals,
PFAS, POPs) [201].
e Treatment of boiler feed water [201].
Economics

The CAPEX of an RO system is highly variable and depends on the systems configuration, design
capacity, material of construction, feed wastewater quality, among other factors. In addition, the
treatment of the concentrate stream might warrant additional investment depending on the
contaminants present. Indicative CAPEX is 738 — 2029 Euros per 1 m3/day design capacity [202].

OPEX includes energy consumption for pumping systems and chemical consumption for membrane
cleaning and anti-scaling/fouling regimes. In addition, membrane replacement is major cost to be

Final Report | V2.0 Page | 83

European Bank for Reconstruction and Development



[ ]
Regional: Wastewater Technology Guide Development
for Sustainable Water and Wastewater Management englcon

taken into consideration as the life expectancy of RO membranes usually does not exceed 3 to 5 years,
even under the strictest anti-fouling regimes [110]. Indicative OPEX is 0.23 — 0.68 Euros per m? [202].

Given the above, costs maybe be offset to some extent given the potential economic benefits that
may result from reduced water consumption due to reuse and/or recovery of raw materials.

Real Scale Implementation Examples

Below are some real scale implementation examples:

e Example 1 [181]: Full-scale implementation treatment of flue gas desulfurization wastewater.

The motivation of the project is to achieve zero liquid discharge. The system consists of partial
softening using a tubular microfiltration membrane system, followed by a nanofiltration
treatment which is designed to separate out divalent ions (sulphate and residual hardness) from
monovalent ions (Na, Cl, etc.). A second pass brackish water RO is used to polish the permeate,
and the brine is sent to another higher pressure rated specialty RO unit before a final evaporation
step to recover monovalent salt. Flow from NF separation to 2-pass RO is 36 m3/h, flow from 2-
pass RO to high-pressure RO is 12 m3/h, NF separation recovery is up to 80% (in pilot), and 2-pass
RO recovery is 67%. All reported ions had a removal rate of almost 100%.

e  Example 2 [125]: Real-scale implementation on wastewater from furnace flue-gas condensate.

The process is described in the BREF under a technique for the reduction of metal emission. A
plant referred to as LigTech has implemented membrane filtration to reduce metals in the
scrubber wastewater. Wastewater from the wet scrubbers (furnace flue-gas condensate) are
treated with silicon carbide ceramic membranes. The operating cost and environmental impact
can be significantly reduced when reusing the treated scrubber water in a closed loop, i.e., the
polluted liquid is passed through ceramic membranes followed by reverse osmosis membranes.
When reusing the treated water, an estimated 80% reduction in clean water usage can be
achieved. In addition, wastewater discharge and chemical sludge handling, and their associated
costs could also be reduced by 90%.

e Example 3 [187]: Full-scale implementation in an API plant investigated under the BREF.

Wastewater streams from the manufacture of highly active ingredients are pretreated by means
of reverse osmosis. The guiding parameter to track the halogenated compounds is AOX. Achieved
environmental benefits include 99.99% removal of AOX.

e Example 4 [203]: Pilot-scale implementation at an oil refinery.

An oil refinery located in Texas, USA was interested in reusing wastewater as process water to
achieve two objectives: reduce its potable water consumption and reduce wastewater disposal
costs. A pilot study was performed to demonstrate the feasibility of reusing treated wastewater
as makeup water for boiler feed and cooling tower. The pilot system consisted of three unit
operations: ultrafiltration, strong acid cation exchange softening and reverse osmosis. The pilot
installation operated successfully and consistently achieved reuse water quality that far exceeded
the requirements for boiler feed water and cooling tower makeup. These results indicated that
the current amount of wastewater being discharged can be reduced by more than 50% with the
application of this water reuse solution. Abatement efficiencies for different contaminants

Final Report | V2.0 Page | 84

European Bank for Reconstruction and Development



Regional: Wastewater Technology Guide Development
for Sustainable Water and Wastewater Management

£ engicon

include 97% chloride, 88% iron, 83% manganese, 89% nitrate, 91% phosphate, 99% strontium,
and 99% TDS.

Technology Providers

With regards to reverse osmosis systems, the complete system is made of several components such
as pumps, membranes, membrane housings, tanks, various instrumentations, and control systems in
addition to the use of various chemicals. Herein, technology providers for complete RO skids and RO
membranes in ENVITECC countries are provided as listed in Table 59.

Table 59: Reverse Osmosis Technology Providers.

Technology
Provider Website

Technology Provider

Product Type Country

With Offices in Europe and/or MENA Region

RO Membranes Europe Alfa Laval Link
RO Membranes Europe/MENA Dupont Link
RO Membranes Europe Hydranautics/Nitto Link
RO Membranes Europe Koch Separation Solutions Link
RO Membranes Europe Mann-Hummel Link
RO Membranes Europe/MENA Toray Link
Local Suppliers in ENVITECC Countries
RO Systems Albania Albuji Link
RO Systems Albania EWT Link
RO Systems Albania Ecosoft Link
RO Systems Bosnia and Herzegovina Adepto Link
RO Systems Bosnia and Herzegovina Nobel Link
RO Systems Bosnia and Herzegovina Nobilis Link
RO Systems Egypt Epeco Link
RO Systems Egypt Mid Water Link
RO Systems Egypt Water Tech Link
RO Systems Lebanon Water Frame Link
RO Systems Lebanon PWP Link
RO Systems Lebanon Anhar Link
RO Systems Montenegro Nobel Link
RO Systems Montenegro Ening Link
RO Systems Morocco Casa Merchants Link
RO Membranes Morocco Geissmann Link
RO Systems Morocco Monde De L'Eau Link
RO Systems Tunisia Ideale Eau Link
RO Systems Tunisia ETE Link
RO Systems Tunisia ThermEco Link
RO Systems Tirkiye Vatek Link
RO Systems Tirkiye Angstrom Link
RO Systems Tirkiye Aquamatch Link
Final Report | V2.0 Page | 85

European Bank for Reconstruction and Development


https://www.alfalaval.com/
https://www.dupont.com/
https://membranes.com/
https://www.kochseparation.com/
https://www.mann-hummel.com/
https://www.water.toray/
https://www.albuji.com/sistemet-e-osmozes-se-kundert/
https://www.ewt.al/index.php/osmoza-inverse/
https://ecosoftalbania.com/industrial/
https://adeptocompany.ba/portfolio/industrijska-reverzna-osmoza-ro-300-ro-600-ro-900/?lang=en
https://nobel.ba/proizvodi/filteri-za-vodu/ro-filteri-reverzna-osmoza/ro-filteri-industriju/ro-industrijska-osmoza-bc-ro-1500-4-s-1556/
https://nobilis.ba/en/product/7/reverse-osmosis
https://epeco.com/technology-RO.html
https://www.midwatertech.com.eg/products_RO-desalination.html
https://watertechegypt.com/ro-systems-accessories/
https://waterframes.com/Activities.html
http://www.pwpwater.com/products/index.htm
http://anhar.com.lb/portal/en-US/water-desalination/8/
https://www.nobelmontenegro.com/komercijalni-ro-sistem/
https://www.ening.co.me/sistemi-za-desalinizaciju-voda/
https://www.casamerchants.com/our-products/product/industrial-reverse-osmosis-1m3-h,-5m3-h,10m3-h,-20m3-h,-30m3-h,-50m3-h,-100m3-h.html?lang=en
https://www.geissmann.ma/?page_id=3113&lang=en
https://waterworldmorocco.com/section/industrial-ro/
https://ideale-eau.com.tn/index.php/nos-produits/
http://ete.tn/en/drinking-water/
https://www.thermeco.tn/produits/?categorie=industriel&sous-categorie=station-dosmose&action=mind#suckcontainer
https://www.vatekcevre.com/en-us/treatment-systems/reverse-osmosis-systems
https://angstrom.com.tr/en/reverse-osmosis/
https://aquamatch.com.tr/products/membrane-technology

[ ]
Regional: Wastewater Technology Guide Development
for Sustainable Water and Wastewater Management englcon

4, Green Technology Selector Platform

Within the context of the ENVITECC Programme, the GTS platform can play a crucial role in
disseminating the findings of the Wastewater Technology Guide. The identified advanced technologies
for sustainable wastewater management can be made available on the GTS platform, providing
businesses in the ENVITECC countries with easy access to this information. This will support the overall
goal of the ENVITECC Programme to accelerate the adoption of technologies for reducing pollution,
improving water management and treatment, and improving chemicals and waste management
across the Mediterranean region.

Engicon completed extensive market research to identify currently available products of the advanced
wastewater technologies, namely nanofiltration and reverse osmosis, within the ENVITECC market.

Complementing the information provided in Section 3.3 on NF and Section 3.4 on RO, additional
technical information have been provided including typical operating configurations, fouling
mechanisms and cleaning requirements, membrane materials and a brief on membrane selection
criteria.